
NOTICES
DEPARTMENT OF

AGRICULTURE
Agricultural Research Project Contractors

The Department of Agriculture (Department) is solicit-
ing names of research institutions which have an interest
in conducting agricultural research from July 1, 2008, to
June 30, 2009, and continuing. Institutions which re-
spond will be provided with a preproposal format and a
list of research topic areas. Institutions which responded
for Fiscal Year 2007-2008 will automatically receive a

solicitation and do not need to respond this year. The
Department, through a selection process, will decide
which projects are to be placed under contract. Interested
parties should submit their name, address and telephone
number to Kelly O’Donnell, Department of Agriculture,
[...]
County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0051811
(Industrial Waste)

Lehigh County Authority
(Green Hills Pumping Station)
P. O. Box 3348
1053 Spruce Street
Allentown, PA 18106

South Whitehall
Township
Lehigh County

UNT to Little Cedar
Creek
02C

Y

PA0051799
(Minor Sewage)

Lehigh Carbon Community
College
4525 Education Park Drive
Schnecksville, PA 18078

North Whitehall
Township
Lehigh County

Tributary to Jordan
Creek
2C

Y

PA0063088 Karl A. and
Linda L. Landon
2020 Raubsville Road
Hellertown, PA 18055

Northampton County
Williams Township

UNT to East Branch
Saucon Creek
Watershed 2C
HQ-CWF

Y

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0081833
(Sew)

SK Part II, LTD
Peach Bottom Inn
6085 Delta Road
Delta, PA 17314

York County
Peach Bottom Township

Scott Creek
7-I

Y

PA0080187
(IW)

Dauphin Meadows, Inc.
3035 Route 209
Millersburg, PA 17061

Dauphin County
Washington Township

Wisconisco Creek
6-C

Y

PA0084166
(IW)

City of Lebanon Authority
2311 Ridgeview Road
Lebanon, PA 17042

Lebanan County
Swatara Township

UNT of Swatara Creek
7-D

Y

PA0085171
(Sew)

Lyons Borough Municipal
Authority
316 South Kemp Street
P. O. Box 131
Lyon Station, PA 19536

Berks County
Lyons Borough

Sacony Creek
3-B

Y

1520 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 13, MARCH 29, 2008



NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0246646
(Sew)

Copart Auto Auction
8 Park Drive
Grantville, PA 17028

Lebanon County
East Hanover Township

UNT of Swatara Creek
7-D

Y

PA0021776
(Sew)

Fairfield Municipal Authority
180 Water Street Extended
P. O. Box 705
Fairfield, PA 17320

Adams County
Hamiltonban Township

Spring Run Creek
13-D

Y

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0228672
(Sewage)

Muddy Run Regional Authority
Glen Hope STP
P. O. Box 474
Madera, PA 16661

Glen Hope Borough
Township
Clearfield County

Clearfield Creek
CWF

Y

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N

PA0098876
Industrial Waste

YMCA of Pittsburgh
South Hills YMCA
51 McMurray Road
Upper St. Clair, PA 15241

Allegheny County
Upper St. Clair
Township

McLaughlin Run Y

PA0217816
Sewage

Regina Lambie Nazimek
P. O. Box 896
Connellsville, PA 15425

Westmoreland County
East Huntingdon
Township

UNT of Jacobs Creek Y

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0210714 Mark D. and Wendy J. Watts
3383 Church Street
Reynoldsville, PA 15851

Winslow Township
Jefferson County

UNT to Fehley Run
17-C

Y

PA0239071 ABECO, Inc.
P. O. Box 265
Clarion, PA 16214

Paint Township
Clarion County

UNT to Clarion River
17-B

Y

PA0238899 Oil Creek Plastics, Inc.
45619 State Highway 27
P. O. Box 385
Titusville, PA 16354-0385

Oil Creek Township
Crawford County

UNT to Pine Creek
16-E

Y

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. PA0087483, Industrial Waste, Elizabethtown Area Water Authority, Five Municipal Drive,
Elizabethtown, PA 17022. This proposed facility is located in West Cornwall Township, Lebanon County.

Description of Proposed Action/Activity: Authorization to discharge from a facility known as the Cornwall Quarry Water
Transfer Pump Station Discharge to a UNT of Conewago Creek in Watershed 7-G.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0229253, Sewerage (4952), Karthaus-Burnside Joint Sewer Authority, P. O. Box 97, Karthaus, PA 16845. The
proposed facility is located in Karthaus Township, Clearfield County.

Description of Proposed Activity: A permit has been issued for coverage under an NPDES permit for the discharge of
treated sewage in Karthaus Township, Clearfield County. The facility is proposed to serve Karthaus Township, Clearfield
County and Burnside Township, Centre County. A Water Quality Management Permit for construction of the facility will
be submitted to the Department of Environmental Protection (Department) under separate cover.

The receiving stream for Outfall 001, the West Branch of the Susquehanna River, is in the State Water Plan Watershed
8D and is classified for: WWF. The nearest public water supply surface water intake, owned by Pennsylvania American
Water Company, is located on the Susquehanna River approximately 120 miles below the point of discharge.

NOTICES 1521

PENNSYLVANIA BULLETIN, VOL. 38, NO. 13, MARCH 29, 2008



The effluent limits for Outfall 001 are based on a design flow of 0.115 mgd and are as follows:
Average Instantaneous

Parameter Monthly (mg/l) Maximum (mg/l)
Flow Monitor and Report
Fecal Coliforms

(5-1 to 9-30) 200/100 ml
(10-1 to 4-30) 2,000/100 ml

C-BOD5 25 50
Total Suspended Solids 30 60
Total Chlorine Residual 0.50 1.64
pH Within the Range of 6.0 to 9.0

Chesapeake Bay Tributary Strategy Nutrient Requirements:
Concentration (mg/l) Mass (lbs)

Monthly Monthly Annual
Parameter Average Load Load
Ammonia-N Report Report Report**
Kjeldahl-N Report Report
Nitrate-Nitrate as N Report Report
Total Nitrogen Report Report Report
Total Phosphorus Report Report Report
Net Total Nitrogen Report 5,625*
Net Total Phosphorus Report 0*

* This permit contains conditions which authorize the permittee to apply nutrient reduction credits to meet the Net
Total Nitrogen and the Net Total Phosphorus effluent mass limits, under the Department’s Trading of Nutrients and
Sediment Reduction Credits Policy and Guidelines (Document No. 392-0900-001, December 30, 2006). The condition
includes the requirement to report the application of these credits in Supplemental Discharge Monitoring Reports (DMRs)
submitted to the Department.

* The compliance date for Net Total Nitrogen and Net Total Phosphorus will begin on the permit effective date. Since
these reporting requirements are annual loads, the reporting on compliance with the annual limitations will be required
to be reported on the Supplemental DMR—Annual Nutrient Summary. This facility is required to monitor and report for
Net Total Nitrogen and Net Total Phosphorus from the effective date of the permit through the expiration date of the
permit.

** Total Annual Ammonia Load will be required to be reported on the Supplemental DMR.

PA0229245, Sewage, SIC 4952, Ryan B. Corl, 3083 Jodi Lane, Dover, PA 16873. This proposed facility is located in
Goshen Township, Clearfield County.

Description of Proposed Activity: The applicant proposes the construction and operation of a small flow treatment
facility serving the Shawville Post Office and several adjacent apartments.

The receiving stream, the West Branch Susquehanna River, is in the State Water Plan Watershed 08C and is classified
for: WWF. The nearest downstream public water supply intake for Pennsylvania American Water Company is located on
the West Branch Susquehanna River is 152 river miles below the point of discharge.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0009 mgd.
Average Average Maximum Instantaneous

Parameter Monthly (mg/l) Weekly (mg/l) Daily (mg/l) Maximum mg/l
pH Within the Range of 6.0 to 9.0 Standard Units
CBOD5 10 20
TSS 10 20
Total Cl2 Residual 1.0 3.2
Fecal Coliforms 200 colonies/100 ml and not greater than

1,000 colonies/100 ml in more than 10% of the samples tested

III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. §§ 691.1—691.1001)

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

WQM Permit No. 6407404, Sewerage, Wayne Economic Development Corporation (WEDCO), 303 Commercial
Street, Suite 109, Honesdale, PA 18431. This proposed facility is located in Sterling Township, Wayne County.

Description of Proposed Action/Activity: Issuance of Water Quality Management Permit for construction of a new 35,000
gpd wastewater treatment plant and sewage pump station to serve the Sterling Business Park.

1522 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 13, MARCH 29, 2008



Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. WQG01070801, Sewage, Richard A. Huber, Jr., 112 West 9th Street, Altoona, PA 16601. This
proposed facility is located in Logan Township, Blair County.

Description of Proposed Action/Activity: Construction/Operation of a small flow sewage treatment system to serve their
single-family residence on Woomer Road.

WQM Permit No. 2104402 Amendment 07-1, Sewage, Silver Spring Township Authority, 31 East Main Street,
New Kingstown, PA 17072. This proposed facility is located in Silver Spring Township, Cumberland County.

Description of Proposed Action/Activity: Amendment approval for the construction/modification of sewerage facilities
consisting of replacing pumps in station and construction of about 4,355 feet of 10-inch diameter force main replacing the
6-inch diameter force main. Existing manhole at connection to gravity sewer in Roadway Drive is replaced with drop
manhole.

WQM Permit No. 0107405, Sewage, Fairfield Municipal Authority, P. O. Box 705, Fairfield, PA 17320. This
proposed facility is located in Hamiltonban Township, Adams County.

Description of Proposed Action/Activity: Permit approval for the construction of sewerage facilities consisting of flow
equalization, screening and grit removal, a Hydroxyl (ActiveCell) Biological Treatment System with a pre-anoxic zone,
Locus active cell aeration and postanoxic zone, chemical addition aerobic sludge digestion and UV disinfection.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 1707405, Sewerage, SIC 4952, Ryan Corl, 3083 Jodi Lane, Dover, PA 16873. This proposed facility
is located in Goshen Township, Clearfield County.

Description of Proposed Action/Activity: A Water Quality Management Permit has been issued for the construction and
operation of a Small Flow Treatment Facility (SFTF) serving three apartments and the Post Office in Shawville. The
SFTF will consist of a septic tank, dual peat-biofilters, an erosion chlorinator and a chlorine contact tank. The system will
be designed to treat 935 gpd.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 3285201-A2, Industrial Waste, EME Homer City Generation, LP, 1750 Power Plant Road,
Homer City, PA 15748-8009. This existing facility is located in Center and Blacklick Townships, Indiana County.

Description of Proposed Action/Activity: Permit issuance to upgrades to industrial wastewater treatment plant.

WQM Permit No. 463S028-A2, Sewerage, Westmoreland Fayette Municipal Sewer Authority, P. O. Box 126,
Scottdale, PA 15683. This existing facility is located in East Huntingdon Township, Westmoreland County.

Description of Proposed Action/Activity: Letter amendment issuance for installation of sodium bisulfite dechlorination
system.

WQM Permit No. 9040S-A1, Sewerage, Gilmary Diocesan Center, 601 Flaugherty Run Road, Coraopolis, PA
15108-3899. This existing facility is located in Findlay Township, Allegheny County.

Description of Proposed Action/Activity: Letter amendment issuance for installation of permanent dechlorination
facilities at the sewage treatment plant.

WQM Permit No. WQG016156, Sewerage, Margaret Piernik, 5991 Fox Hollow, North Ridgeville, OH 44039. This
proposed facility is located in Sewickley Heights Borough, Allegheny County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of a single residence sewage
treatment plant.

WQM Permit No. 6507404, Sewerage, Thomas and Sandra Usher Camp, 2345 Route 381, Rector, PA 15658. This
proposed facility is located in Cook and Ligonier Townships, Westmoreland County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of several small flow land
application treatment systems.

WQM Permit No. 6371406-A2, Sewerage, Pigeon Creek Sanitary Authority, 508 Main Street, Bentleyville, PA
15314. This existing facility is located in Fallowfield Township, Washington County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of sludge pumping building
and sludge dewatering centrifuge.

WQM Permit No. 6506405, Sewerage, Penn Township Sewage Authority, 1032 Nike Site Road, Irwin, PA 15642.
This proposed facility is located in Penn Township, Westmoreland County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of pump station and force
main to convey flow from Fox Run Development. Also, construction and operation of Harrison City Export Road
Interceptor to handle build out in watershed.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. WQG028313, Sewerage, Union Township Sewer and Disposal Authority, 1910 Davies Avenue,
New Castle, PA 16101. This proposed facility is located in Union Township, Lawrence County.

NOTICES 1523

PENNSYLVANIA BULLETIN, VOL. 38, NO. 13, MARCH 29, 2008



Description of Proposed Action/Activity: A single 17 Lot Residential Subdivision.

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI010907002 Alex Yuchkovski
P. O. Box 754
Richboro, PA 18954

Bucks Solebury Township Tributary Aquetong
Creek
HQ-WWF

PAI010907024 Richard D. Zaveta, Jr., Inc.
4030 Skyron Drive
Doylestown, PA 18902

Bucks Buckingham Township UNT Paunacussing
Creek
HQ-CWF

PAI010908002 99 Warrington, LLC
28 Somers Road
Hampden, MA 10136

Bucks Warrington Township Little Neshaminy Creek
WWF, MF

PAI011508001 Pohlig Builders, Inc.
274 Lancaster Avenue
Suite 100
Malvern, PA 19355-3255

Chester Willistown Township Ridley Creek
HQ-TSF

PAI011508003 Larry Fondren
1223 Yellow Springs Road
Malvern, PA 19355

Chester Tredyffrin Township Valley Creek
EV

PAI012307004 White Horse Village, Inc.
535 Gradyville Road
Newtown Square, PA
19073-2815

Delaware Edgmont Township Ridley Creek
HQ-TSF

PAI014607005 Federal Highway
Administration
21400 Ridgetop Circle
Sterling, VA 20166

Montgomery Upper Merion Township Valley Creek
EV

VII. Approvals to Use NPDES and/or Other General Permits

The EPA Region III Administrator has waived the right to review or object to this permit action under the waiver
provision 40 CFR 123.23(d).

List of NPDES and/or Other General Permit Types

PAG-1 General Permit for Discharges From Stripper Oil Well Facilities
PAG-2 General Permit for Discharges of Stormwater Associated With Construction Activities (PAR)
PAG-3 General Permit for Discharges of Stormwater From Industrial Activities
PAG-4 General Permit for Discharges From Small Flow Treatment Facilities
PAG-5 General Permit for Discharges From Gasoline Contaminated Groundwater Remediation Systems
PAG-6 General Permit for Wet Weather Overflow Discharges From Combined Sewer Systems (CSO)